
PDF created with pdfFactory Pro trial version www.pdffactory.com

1

http://www.pdffactory.com


DIA           
NO

PART          
NUMBER DESCRIPTION NO          

REQ'D
DIST $   

(ea)
LIST $   

(ea)
1 VV67403-2A LIFT BAR 1 $6.20 $15.50
2 VF44204 RECTIFIER 1 $11.35 $28.38
3 VV13601 WASHER, LOCK, SST, M5 5 $0.45 $1.13
4 VV13633 NUT, SST, M5 5 $0.45 $1.13
5 VV13634 SCREW, SST, PH, M5 X 30 1 $0.45 $1.13
6 VA13475 SCREW, PH, SST, M5 X 25 2 $0.45 $1.13
7 VV67407 SPRING 1 $1.55 $3.88
8 VV20501 SCREW, PH, SST, M5 X 14 2 $0.45 $1.13
9 VV13662 WASHER, PLAIN, M5 X M12 X 1 6 $0.45 $1.13

10 VV67401 MOUTING BASE, BRUSH 1 $18.20 $45.50
11 VV80128 HOSE BARB 1 $2.50 $6.25
12 VV67423 INSERT, SPRAYER BODY 2 $2.35 $5.88
13 VV67421 SPRAYER BODY 1 $7.05 $17.63
14 VV67422 SPRAY TIP 4 $5.85 $14.63
15 VV67435 MOTOR, 110V 1 $72.60 $181.50
16 VV67433 GASKET 1 $2.90 $7.25
17 VV67431-1 BOTTOM PLATE 1 $18.50 $46.25
18 GT13054 SCREW, BH, M5 X 12, SST 10 $0.45 $1.13
19 VF13512A SCREW, FH, SST, M5 X 18 4 $0.45 $1.13
20 VV67412 BRUSH 1 $14.15 $35.38
21 VV67417 GASKET 2 $0.70 $1.75
22 VV67414 FRAME, BRUSH 2 $1.70 $4.25
23 VV67404 PLATE 1 $2.50 $6.25
24 VV67406 GASKET 1 $0.45 $1.13
25 VF14024 BEARING 2 $2.35 $5.88
26 VF14023 SEAL 2 $2.70 $6.75
27 VV67411 SHAFT, BRUSH 1 $4.00 $10.00
28 VV67413 AXLE, PULLEY 1 $4.00 $10.00
29 VV67416 SPACER 1 $0.65 $1.63
30 GT13059 SCREW, HEX, SOCKET 4 $0.45 $1.13
31 VV67415 DRIVEN PULLEY 1 $10.05 $25.13
32 VV67402 BELT 1 $5.35 $13.38
33 VV67432 DRIVING PULLEY 1 $9.10 $22.75
34 VV67424 NOZZLE BODY 4 $9.65 $24.13
35 VV67436 MOUNTING BRACKET, MOTOR 1 $5.10 $12.75
36 GT13032 WASHER, SST, PLAIN, M6 X M16 X 1.5 4 $0.45 $1.13
37 VV13607 WASHER, LOCK, M6 4 $0.45 $1.13
38 VF13521 NUT, SST, M6 4 $0.45 $1.13
39 VV67405 STRAIN RELIEF 1 $2.10 $5.25
40 VV67408 POWER CORD 1 $2.90 $7.25
41 VV67410 BRUSH ASSEMBLY 1 $41.55 $103.88

BRUSH ASSEMBLY - SLIDER 1610SE

2



3



DIA          
NO

PART          
NUMBER DESCRIPTION NO          

REQ'D
DIST $   

(ea)
LIST $   

(ea)
VV96001S CLEAR LID (SCREW IN STYLE) 1 $6.50 $16.25
VV67161 CLEAR LID (FRICTION FIT STYLE) 1 $4.75 $11.88

VV60287A "O" RING, CLEAR LID (SCREW IN STYLE) 1 $1.70 $4.25
VV67163 GASKET, CLEAR LID (FRICTION FIT STYLE) 1 $2.00 $5.00

3 VV96002 SEAT, CLEAR LID (SCREW IN STYLE ONLY) 1 $5.20 $13.00
4 VV67109 TUBE, ELBOW 1 $3.10 $7.75
5 VV67301 COUPLER 1 $2.10 $5.25
6 VV67302 GASKET, COUPLER 1 $1.05 $2.63
7 VV67108 ELBOW 1 $3.20 $8.00
8 VF81226 COUPLER, VACUUM HOSE 1 $2.35 $5.88
9 VV67705 DRAIN HOSE 1 $5.85 $14.63
10 VV67113-1 VACUUM HOSE 1 $5.35 $13.38
11 VV10113 HOSE CLAMP, 2" 1 $1.05 $2.63
12 VV20509 SCREW, M5 X 10, SST 4 $0.45 $1.13
13 VV13601 WASHER, LOCK, SST, M5 2 $0.45 $1.13
14 VV50712 CLAMP, CORD 3 $0.85 $2.13
15 VV67503 SWITCH 1 $4.20 $10.50
16 VV67509 BUTTON, SWITCH 1 $2.35 $5.88
17 VV67504 CIRCUIT BREAKER, 2A 1 $5.80 $14.50
18 VF14126 SCREW, HEX HEAD, M5 X 12 3 $0.45 $1.13
19 GV40215 CORD WRAP 1 $3.10 $7.75
20 VV67111 CLAMP, DRAIN HOSE 1 $1.25 $3.13
21 VV67501 SWITCH HOUSING 1 $9.55 $23.88
22 VF99008 STRAIN RELIEF 1 $1.90 $4.75
23 VF13511 WASHER,TOOTH, M3 2 $0.45 $1.13
24 VF14212 SCREW, M3 X 25 2 $0.45 $1.13
25 VV67507 CORD 1 $5.30 $13.25
26 VV67116 POWER CORD 2 $31.90 $79.75
27 VV67505 BUSHING, CORD, 90° 1 $4.95 $12.38
28 VV13652 NUT, LOCK, M3 2 $0.45 $1.13
29 VV67508 BRACKET, SWITCH 1 $2.60 $6.50
30 VV20291 WASHET, LOCK, M4 2 $0.45 $1.13
31 VF13491 SCREW, M4 X 12 2 $0.45 $1.13
32 VF44203 SWITCH ASSY 1 $9.40 $23.50
33 VV67105 CONNECTOR 1 $2.40 $6.00
34 GT13032 WASHER, PLAIN, M6 X M16 X 1.5 1 $0.45 $1.13
35 VV13607 WASHER, LOCK, SST, M6 1 $0.45 $1.13
36 GT13056 SCREW, PAN HEAD, M6 X 16 1 $0.45 $1.13
37 VV80128 HOSE BARB 1 $2.50 $6.25
38 VV80115 ELBOW, STREET, 45° 1 $2.90 $7.25
39 VV80125A NUT, COUPLING 1 $2.10 $5.25
40 VV20667 WASHER, LOCK, INTERNAL TOOTH 1 $0.45 $1.13
41 VV60509 GASKET, SOLUTION, INTAKE 1 $0.90 $2.25
42 VV20276 WASHER, PLAIN 1 $0.90 $2.25
43 VV80125 COUPLING 1 $5.80 $14.50
44 VV10411 STRAINER, LINE 1 $4.35 $10.88
45 VV67101 SOLUTION TANK 1 $136.80 $342.00
46 VF47035A LOGO 1 $2.20 $5.50
47 VV67107 FILTER 1 $3.80 $9.50
48 VA13471 SCREW, ST5 X 10 2 $0.45 $1.13
49 VV67102 RECOVERY TANK 1 $68.20 $170.50
50 VF81504 FLOAT SHUT-OFF 1 $7.00 $17.50
51 VV67305 BEND 1 $5.60 $14.00
52 VV13664 WASHER, PLAIN, M4 X 12 X 1 4 $0.45 $1.13
53 VF13491 SCREW, SST, M4 X 12 2 $0.45 $1.13

SOLUTION & RECOVERY TANKS - SL1610SE - LIST PRICE

1

2

4



54 VV67162 RUBBER HINGE 1 $1.90 $4.75
55 VF81403 ELBOW, 90 DEGREE, BRASS 1 $5.45 $13.63
56 VV67708 TUBING 1 $5.65 $14.13
57 VF82090 CLAMP (16-20) 1 $1.05 $2.63
58 VV67711 ELBOW, 90 DEGREE, BRASS 1 $5.45 $13.63
59 VV67118 LABEL, RIGHT 1 $7.85 $19.63
60 VF80331 DECAL, WARNING 1 $2.10 $5.25
61 VV67119 LABEL, LEFT 1 $7.85 $19.63
62 VF99010C CIRCUIT BREAKER, 17A 1 $4.35 $10.88
63 VA20104A PLUG, DRAIN HOSE 1 $2.50 $6.25
64 VA13477 SCREW, M4 X 12, SST 2 $0.45 $1.13

5



                    
                                             
                          

6



DIA          
NO

PART          
NUMBER DESCRIPTION NO          

REQ'D
LIST $   

(ea)
1 VV80208 COUPLER, QUICK CONNECT 1 $22.88
2 VV20274 WASHER, PLAIN, M13.5 X M32 X 1.5 1 $2.38
3 VV20274A WASHER, PLAIN, M14 X M32 X 1.5 1 $1.25
4 VV80115 ELBOW, STREET, 45° 1 $7.25
5 VV80128 BARB, HOSE 2 $6.25
6 VV10114 CLAMP, HOSE, 3/8" 6 $2.25
7 VV67114 HOSE, HIGH PRESSURE 1 $8.13
8 VV67607 BARB, PUMP 1 $9.50
9 VV67604 SOLUTION SOLENOID, 110V/60HZ 1 $51.00

10 VV67606 CONNECTOR, THREE-WAY 1 $14.13
11 VV67603 CONNECTOR 1 $5.38
12 VV67602 BARB, PUMP 1 $5.38
13 VV67601 MOUNTING FRAME, PUMP 1 $5.25
14 VV67605 PUMP, 115V, 100PSI 1 $434.50
15 VF81503 GASKET, VAC  MOTOR 1 $5.25
16 VV67154 VAC MOTOR, 3-STAGE, 120V 1 $286.00
17 GT13032 WASHER, SST, PLAIN, M6 X M16 X 1.5 13 $1.13
18 VV80210 BEND, NYLON, PUMP 1 $5.25
19 VV67117 HOSE, SOLUTION 1 $11.25
20 VF13521 NUT, SST, M6 8 $1.13
21 VF81508 STUD 3 $1.63
22 VF13502 NUT, LOCK, M6 3 $1.13
23 VV10113 CLAMP, HOSE, 2" 3 $2.63
24 VV67152 EXHAUST HOSE, M48 1 $8.00
25 VF13495 BOLT, M6 X 16, HEX 2 $1.13
26 VV13607 WASHER, LOCK, M6 12 $1.13
27 VF13551 WASHER, SST, PLAIN, M6 X M22 X 1.5 2 $1.25
28 VF81028 CABLE 1 $7.25
29 VV67104 SPACER 2 $4.38
30 VF13512 SCREW, FH, M5 X 15, SST 8 $1.13
31 VV60406S HINGE, SST, 4" 2 $16.13
32 GT13058 SCREW, FH, SST, M5 X 22 6 $1.13
33 GT13056 SCREW, SST, PH, M6 X 16 4 $1.13
34 VF13474A WASHER, SST, PLAIN, M5 X M15 X 1 10 $1.13
35 VV13601 WASHER, LOCK, M5 10 $1.13
36 VV13633 NUT, SST, M5 7 $1.13
37 VV67140 CARPET PICK-UP TOOL 1 $63.50
38 VV67142 PICK-UP SHOES, STAINLESS STEEL 2 $6.25
39 VV67407 SPRING 1 $3.88
40 VV67400 MOUNTING BASE ASSY, BRUSH 1 $580.50
41 VV67110 SHOULDER SCREW 2 $3.00
42 VV67115 HOSE, SPRAYING 1 $11.25
43 VV67120 CLAMP 1 $2.25
44 VA13473 SCREW, RHM, M4 X 16, SST 1 $1.13
45 VV67405 STRAINER 1 $5.25
46 VA13635 SCREW, RHM, M5 X 20, SST 1 $1.13
47 GT13014 NUT, NYLON, INSERT, M4 2 $1.13
48 VV67106 SPACER 4 $2.50
49 VA13478 SCREW, HEX HEAD, M6 X 35 1 $2.38
50 VV67103A FOOT STEP 1 $7.25
51 VF14127 SCREW, RHM, M6 X 20, SST 4 $1.13
52 VV67121 ANTISKID PLATE 1 $7.25
53 VV60113S WASHER, WHEEL 2 $1.13

PUMP, VACUUM, WHEEL ASSMELBIES - SLIDER 1610SE

7



DIA          
NO

PART          
NUMBER DESCRIPTION NO          

REQ'D
LIST $   

(ea)

PUMP, VACUUM, WHEEL ASSMELBIES - SLIDER 1610SE

54 VA75004 WHEEL, 10" 2 $23.38
55 VF13604 WASHER, M5 1 $1.13
56 VV13634 SCREW, RHM, M5 X 30, SST 4 $1.13
57 VV67200 BOTTOM PLATE ASSEMBLY 1 $75.25
58 VV67505 BUSHING, 90º, CORD 1 $12.38
59 VF143001 SCREW, PH, M3 X 4, STAINLESS 4 $1.13

8



9

http://www.fineprint.com



